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Test Report no. Feso10/Lr-cTsAYAA15-34527 Issued Date : 2015. 07. 08
Sample No. © AVAATS5-34527
Sample Description . CNS TECH CERAMIC COATINGS
Item { Part No. - N/A
Material : N/A
Test ltem Test Method Unit Test Result Remark
Pencil Hardness KS M IS0 15184 - 2013 g BH L
Morbe:

1. Manufacturer of the pencil leads used: Mitsulbishi Pencil co, "Uni’
2. Test Speed: 300 mm/min
3. Test Length: 25 mm

Picture of Sample as Received :

AYAA15-3452T7 ,004%
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